



# TEST REPORT

1. NO : CT17-040732

2. Client

○ Name : Hanwha L & C Corporation

○ Address : 7\_8F, CENTER1 Bldg, 26, Uljiro 5-gil, Jung-gu, Seoul, Korea

3. Date of Test : 2017.03.27 ~ 2017.04.19

4. Use of Report : Quality Control

5. Test Sample : BODAQ-Plate

6. Test Method

(1) KS L 9016:2010

7. Test Results

1) BODAQ-Plate

Reissuance(R1)  
Date : 2017.06.15

Test Item(s)	Unit	Test Method	Test Results	Remark
Thermal resistance[Mean temperature:20 °C] (Thickness : 14.27 mm)	(m <sup>2</sup> · K)/W	(1)	0.31	(23±2) °C (50±5) % R.H.

--- End of Report ---

Affirmation	Tested By Name : Jong Yoon Son		Technical Manager Name : Hoo Seok Lee	
-------------	-----------------------------------	--	--	--

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.

2017.04.19

Korea Conformity Laboratories

President Kyung Sik Kim

Address : 28116 40, Yeongudangi-ro, Ohchang-Eup, Cheongwon-Gu, Cheongju-si, Chungbuk, Korea 82-43-234-8747

Result Inquiry : Chungbuk Branch 82-43-718-9056

